
Record Serial Number Here

80473-EN-V2025-03-22
MADE IN CHINA

USER MANUAL

CENTR 
MULTI-GYM
IMPORTANT, RETAIN FOR FUTURE REFERENCE: READ CAREFULLY

Model: CMG1.2
ITM. / ART. 1819449

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

Multigym-
2024-06-23SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1





Pg. 380473-EN-V2025-03-22

WELCOME 
Welcome to Centr and thanks for your purchase. We're happy to have you. Please inspect your product and 
contact us right away if anything is missing or damaged.

Your equipment also comes with access to Centr's digital membership, unlocking tools that will fuel your 
active lifestyle and well-being. The Centr wellness system aligns your movement, meals and mind with 
expert-led programs and advice made to work together to deliver you the best results and lifelong healthy 
habits. Get moving with limitless ways to fuel your routine and reach your goals!

NEED HELP? WE’RE HERE FOR YOU.
US CUSTOMERS
If you have questions or issues with your equipment, please contact our US Customer Service team.  
Support is provided in English and Spanish.

GLOBAL CUSTOMERS (OUTSIDE OF US)
If you have any questions or issues with your equipment, please contact the store where your 
purchase was made.

PRODUCT WARRANTY
To view full warranty details, or to register your product for warranty, visit centr.com/support

AUSTRALIA 
Our goods come with guarantees that cannot be excluded under the Australian Consumer Law. You are entitled to a replacement or 
refund for a major failure and for compensation for any other reasonably foreseeable loss or damage. You are also entitled to have the 
goods repaired or replaced if the goods fail to be of acceptable quality and the failure does not amount to a major failure.

Our goods and services come with guarantees that cannot be excluded under the Australian Consumer Law. For major failures with 
the service, you are entitled:
•	 to cancel your service contract with us; 
•	 to a refund for the unused portion, or to compensation for its reduced value.
You are also entitled to choose a refund or replacement for major failures with goods. If a failure with the goods or a service does 
not amount to a major failure, you are entitled to have the failure rectified in a reasonable time. If this is not done you are entitled to a 
refund for the goods and to cancel the contract for the service and obtain a refund of any unused portion. You are also entitled to be 
compensated for any other reasonably foreseeable loss or damage from a failure in the goods or service.

 *Support is provided in English and Spanish*

EMAIL

hello@centr.com

PHONE

877-738-1729 (US Only) 
+1 714-738-1729 (Global) 

Mon-Fri 8am-5pm PT - UTC-7h/8





Pg. 580473-EN-V2025-03-22

TABLE OF CONTENTS
PRODUCT WARRANTY..............................................................................................................3

IMPORTANT SAFETY NOTICE.................................................................................................6

DECAL PLACEMENT..................................................................................................................7

HARDWARE PACK (NOT TO SCALE)......................................................................................8

ASSEMBLY..................................................................................................................................10

LIVE AREA..................................................................................................................................43

PRODUCT DIMENSIONS.......................................................................................................44

EXPLODED DIAGRAM.............................................................................................................45

PARTS LIST................................................................................................................................46

MAINTENANCE ........................................................................................................................48



Pg. 6 80473-EN-V2025-03-22

IMPORTANT SAFETY NOTICE 
PRECAUTIONS
This exercise machine is built for optimum safety. However, certain precautions apply whenever you operate a piece of 
exercise equipment. Be sure to read the entire manual before you assemble or operate your machine. Please note the 
following safety precautions:

1.	 Consult a physician prior to commencing an exercise program.
2.	 Always keep children and pets away from the machine. DO NOT leave children unattended in the same room with the 

machine.  The cabling and moving parts on this machine can cause serious injury or death if used improperly.
3.	 Never allow children on selectorized strength equipment (unless the equipment is designed for the sole use of 

children) and to supervise the use of selectorized strength equipment by individuals age 13 to 17.
4.	 Only one person at a time should use the machine.
5.	 If the user experiences dizziness, nausea, chest pain, or any other abnormal symptoms, STOP the workout at once. 

CONSULT A PHYSICIAN IMMEDIATELY.
6.	 This machine is intended for consumer home use only.  Do not exceed maximum user weight of 300 lbs (136 kg).
7.	 Position the machine on a clear, leveled surface. DO NOT use the machine near water or outdoors.
8.	 Keep hair, body and clothing free and clear of all moving parts.
9.	 Always wear appropriate workout clothing when exercising. DO NOT wear robes or other loose clothing that could 

become caught in the machine. Running or training shoes are also required when using the machine.
10.	 Use the machine only for its intended use as described in this manual. DO NOT use attachments not recommended by 

the manufacturer.
11.	 Never use the machine for support during stretching or to attach and use resistance straps, ropes, or other means 

unless allowed by the manufacturer.
12.	 Do not place any sharp objects around the machine.
13.	 Disabled persons should not use the machine without a qualified person or physician in attendance.
14.	 Before using the machine to exercise, always do stretching exercises to properly warm up.
15.	 Inspect the machine before use, including ropes, belts, or chains and their connections. Do not use if the machine or 

any component is worn, damaged, or inoperable.
16.	 Keep a minimum open area of 0.6m (24in) up to the machine and on both sides of it for exiting from the machine. To 

exit the machine, bring all devices under resistance to a relaxed state, stow them, and safely dismount the machine 
being aware of all overhead items.

17.	 The CENTR Multi-Gym is designed for home use only. Therefore, it does not have a weight stack cover. 
This means the following for the user:
•	 Only one person may use the CENTR Multi-Gym at the same time.
•	 The person must also ensure that no other person is in the exercise area of the CENTR Multi-Gym. Persons who 

are in the room at the same time as the trainee must maintain a distance of at least  
5 ft / 1.5 meters from the exercise equipment.

•	 After using the device, it must be secured in such a way that no unauthorized person has access to it.
•	 Be certain that the weight pin is completely inserted (for selectorized strength equipment that employ weight 

stacks). Never pin the weight stack or top plate in an elevated position. A machine must never be used if found 
in this condition (for selectorized strength equipment that employ weight stacks). To incrementally increase the 
weight resistance, use only incremental resistance means provided by the manufacturer.

CARE AND MAINTENANCE
•	 Inspect and tighten all parts before using the machine.
•	 The machine can be cleaned using a damp cloth and mild non-abrasive detergent. DO NOT use solvents .

WARNING: BEFORE BEGINNING ANY EXERCISE PROGRAM, CONSULT YOUR PHYSICIAN. THIS IS ESPECIALLY 
IMPORTANT FOR INDIVIDUALS OVER THE AGE OF 35 OR PERSONS WITH PRE-EXISTING HEALTH PROBLEMS. 
READ ALL INSTRUCTIONS BEFORE USING ANY FITNESS EQUIPMENT. Health In Motion, LLC. DOES NOT ASSUME 
ANY RESPONSIBILITY FOR PERSONAL INJURY OR PROPERTY DAMAGE SUSTAINED BY OR THROUGH THE USE OF 
THIS PRODUCT.



Pg. 780473-EN-V2025-03-22

A A

B B

C C

D D

E E

F F

G G

H H

J J

K K

L L

M M

N N

P P

R R

T T

24

24

23

23

22

22

21

21

20

20

19

19

18

18

17

17

16

16

15

15

14

14

13

13

12

12

11

11

10

10

9

9

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:10 SHEET 1 OF 1

A0

WEIGHT: 

Multigym-2024-07-27

DECAL PLACEMENT

USE ONLY GENUINE CENTR REPLACEMENT PARTS. 
FAILURE TO DO SO WILL VOID WARRANTY AND 
COULD RESULT IN SERIOUS INJURY. THERE IS A RISK 
ASSUMED BY INDIVIDUALS WHO USE THIS TYPE OF 
EQUIPMENT. TO MINIMIZE THE RISK, ALWAYS 
FOLLOW THESE RULES.

N’UTILISER QUE DES PIÈCES DE RECHANGE CENTR. 
AUTREMENT, CELA ANNULERA LA GARANTIE ET 
POURRAIT ENTRAINER DES BLESSURES GRAVES. 
LES PERSONNES QUI UTILISENT CET ÉQUIPEMENT 
ASSUMENT UNE PART DE RISQUE. POUR DIMINUER 
LES RISQUES, TOUJOURS SUIVRE CES ÉTAPES.

SOLO USE PIEZAS DE REPUESTO DE CENTR 
GENUINAS. SI NO LO HACE, SE ANULARÁ LA 
GARANTÍA Y PODRÍA SUFRIR LESIONES GRAVES. LAS 
PERSONAS QUE USAN ESTE TIPO DE EQUIPO 
ASUMEN UN RIESGO. PARA MINIMIZAR ESE RIESGO, 
SIGA SIEMPRE ESTAS REGLAS.

1. READ AND UNDERSTAND ALL ENCLOSED 
INSTRUCTIONS BEFORE USING THIS EQUIPMENT.
2. INSPECT EQUIPMENT BEFORE EACH USE. REPLACE 
PARTS THAT SHOW ANY WEAR OR DAMAGE. IF IN 
DOUBT ABOUT A CERTAIN PART, DO NOT USE THE 
EQUIPMENT UNTIL THE PART IS REPLACED, FAILURE TO 
REPLACE WORN OR DAMAGED PARTS MAY RESULT IN 
INJURY.
3. FOLLOW MAINTENANCE SCHEDULED ON THE 
“NOTICE” STICKER.
4. CONSULT YOUR PHYSICIAN BEFORE STARTING ANY 
EXERCISE PROGRAM. WARM UP PROPERLY BEFORE 
EXERCISING. STOP EXERCISING IF YOU FEEL FAINT OR 
DIZZY.
5. TO PREVENT THE POSSIBILITY OF SERIOUS INJURY, 
KEEP CLEAR OF ALL MOVING PARTS. DO NOT ATTEMPT 
TO FREE ANY JAMMED PART BY YOURSELF. OBTAIN 
ASSISTANCE IN ORDER TO AVOID POSSIBLE INJURY.
6. TAKE YOUR TIME AND DO NOT RUSH EXERCISE. 
PRACTICE PROPER BREATHING NEVER HOLD YOUR 
BREATH.
7. CHILDREN SHOULD NOT BE ALLOWED TO USE THIS 
EQUIPMENT. TO AVOID POSSIBLE INJURY, CHILDREN 
SHOULD BE KEPT AT A SAFE DISTANCE WHEN THIS 
EQUIPMENT IS IN USE. TEENAGERS SHOULD NOT USE 
THIS EQUIPMENT WITHOUT ADULT SUPERVISION.
8. CALL YOUR AUTHORIZED CENTR DISTRIBUTOR IF YOU 
HAVE ANY QUESTIONS ON THE PROPER USE OR 
MAINTENANCE OF THIS EQUIPMENT. 
9. MAKE SURE ALL PULL PINS, LOCKS, AND SAFETY 
LATCHES ARE IN PLACE AND FULLY ENGAGED BEFORE 
EACH USE.

1. LIRE ET COMPRENDRE TOUTES LES INSTRUCTIONS 
FOURNIES AVANT D’UTILISER L’ÉQUIPEMENT.
2. INSPECTER LE PRODUIT AVANT CHAQUE UTILISATION. 
REMPLACER LES PIÈCES USÉES OU ENDOMMAGÉES. EN 
CAS DE DOUTE SUR LA FIABILITÉ D’UNE PIÈCE, NE PAS 
UTILISER LE PRODUIT AVANT D’AVOIR REMPLACÉ 
LADITE PIÈCE. LE DÉFAUT DE REMPLACER LES PIÈCES 
USÉES OU ENDOMMAGÉES PEUT ENTRAINER DES 
BLESSURES.
3. SUIVRE LE CALENDRIER D’ENTRETIEN SUR 
L’AUTOCOLLANT « AVIS ».
4. CONSULTER UN MÉDECIN AVANT DE COMMENCER UN 
PROGRAMME DE MISE EN FORME. BIEN S’ÉCHAUFFER 
AVANT L’ENTRAINEMENT. ARRÊTER L’ENTRAINEMENT 
EN CAS D’ÉTOURDISSEMENT OU DE SENSATION DE 
FAIBLESSE.
5. POUR PRÉVENIR LES BLESSURES GRAVES, RESTER 
LOIN DES PIÈCES MOBILES. NE PAS ESSAYER DE 
DÉBLOQUER SOI-MÊME LES PIÈCES. DEMANDER DE 
L’ASSISTANCE POUR PRÉVENIR LES BLESSURES.
6. PRENDRE TOUT LE TEMPS NÉCESSAIRE ET NE PAS 
PRÉCIPITER L’ENTRAINEMENT . RESPIRER 
NORMALEMENT. NE PAS RETENIR SON SOUFFLE.
7. LES ENFANTS NE DOIVENT PAS UTILISER 
L’ÉQUIPEMENT. POUR PRÉVENIR LES BLESSURES, 
GARDER LES ENFANTS À UNE DISTANCE SÉCURITAIRE 
LORSQUE L’ÉQUIPEMENT EST EN FONCTION. LES 
ADOLESCENTS NE DEVRAIENT PAS UTILISER 
L’ÉQUIPEMENT SANS SUPERVISION.
8. APPELER UN DISTRIBUTEUR CENTR AUTORISÉ EN CAS 
DE QUESTIONS CONCERNANT L’UTILISATION OU 
L’ENTRETIEN DE CET ÉQUIPEMENT.
9. S’ASSURER QUE LES DISPOSITIFS DE SÉCURITÉ SONT 
BIEN EN PLACE AVANT CHAQUE UTILISATION.

1. LEA Y ENTIENDA TODAS LAS INSTRUCCIONES 
ADJUNTAS ANTES DE USAR ESTE EQUIPO.
2. INSPECCIONE EL EQUIPO ANTES DE CADA USO. 
REEMPLACE LAS PIEZAS QUE ESTÉN GASTADAS O 
DAÑADAS. SI TIENE ALGUNA DUDA SOBRE UNA PIEZA 
EN PARTICULAR, NO USE EL EQUIPO HASTA QUE SE 
REEMPLACE LA PIEZA. SI NO SE REEMPLAZAN LAS 
PIEZAS DESGASTADAS O DAÑADAS, PUEDEN 
OCASIONARSE LESIONES.
3. SIGA EL PROGRAMA DE MANTENIMIENTO DEL 
ADHESIVO QUE INCLUYE EL “AVISO”.
4. HABLE CON EL MÉDICO ANTES DE INICIAR CUALQUIER 
PROGRAMA DE EJERCICIO. ENTRE EN CALOR DE 
MANERA ADECUADA ANTES DE EJERCITARSE. 
INTERRUMPA EL EJERCICIO SI SE SIENTE MAREADO O 
COMO SI FUERA A DESMAYARSE.
5. PARA EVITAR LA POSIBILIDAD DE SUFRIR LESIONES 
GRAVES, MANTÉNGASE ALEJADO DE TODAS LAS PIEZAS 
MÓVILES. NO INTENTE QUITAR NINGUNA PIEZA 
ATASCADA POR SU CUENTA. BUSQUE AYUDA PARA 
EVITAR POSIBLES LESIONES.
6. TÓMESE SU TIEMPO Y NO SE APURE CON EL 
EJERCICIO. PRACTIQUE RESPIRAR CORRECTAMENTE. 
NUNCA CONTENGA LA RESPIRACIÓN.
7. LOS NIÑOS NO DEBEN USAR ESTE EQUIPO. PARA 
EVITAR POSIBLES LESIONES, LOS NIÑOS DEBEN 
MANTENERSE A UNA DISTANCIA SEGURA CUANDO EL 
EQUIPO ESTÉ EN USO. LOS ADOLESCENTES NO DEBEN 
USAR ESTE EQUIPO SIN SUPERVISIÓN.
8. LLAME A UN DISTRIBUIDOR CENTR AUTORIZADO SI 
TIENE ALGUNA PREGUNTA SOBRE EL USO O EL 
MANTENIMIENTO ADECUADOS DEL EQUIPO.
9. ASEGÚRESE DE QUE TODOS LOS PASADORES, LAS 
TRABAS Y LOS PESTILLOS DE SEGURIDAD ESTÉN 
COLOCADOS Y BIEN SUJETADOS ANTES DE CADA USO.
10. NUNCA BLOQUEE LAS PILAS DE PESO O LA PLACA 
SUPERIOR EN UNA POSICIÓN ELEVADA. NUNCA USE LA 
MÁQUINA SI LA ENCUENTRA EN ESTE ESTADO (SI LOS 
EQUIPOS PARA ENTRENAMIENTO DE FUERZA 
SELECTORIZADAS USAN PILAS DE PESO).
11. PARA AUMENTAR GRADUALMENTE LA FUERZA DE 
PESO, USE SOLAMENTE LAS HERRAMIENTAS DE FUERZA 
GRADUAL PROPORCIONADAS POR EL FABRICANTE.
12. NO USE LA MÁQUINA COMO UN SOPORTE DURANTE 
LOS ESTIRAMIENTOS O PARA ATAR Y USAR TIRAS, 
CUERDAS Y OTROS ARTÍCULOS PARA ENTRENAMIENTOS 
DE FUERZA NO AUTORIZADOS POR EL FABRICANTE.

80178-V2024-09-10

FOR CONSUMER USE ONLY
RÉSERVÉ AU CONSOMMATEUR UNIQUEMENT
PARA USO DEL CONSUMIDOR ÚNICAMENTE

REPLACE LABEL IF DAMAGED, ILLEGIBLE,
OR REMOVED.
REMPLACEZ L'ÉTIQUETTE SI ELLE EST ENDOMMAGÉE, 
ILLISIBLE OU RETIRÉE.
REEMPLACE LA ETIQUETA SI ESTÁ DAÑADA, ES 
ILEGIBLE O SE QUITÓ.

WARNING
AVERTISSEMENT
ADVERTENCIA

80178-V2024-09-10
Manufacture according to MFG-001 specification, 
supplied by CENTR Engineering.

45 mm 

 3
8

0
 m

m
 

PMS 151 C

60 mm x 30 mm 

HEALTH IN MOTION, LLC

MADE IN CHINA
FABRIQUÉ EN CHINE

HECHO EN CHINA

MODEL / MODÈLE / MODELO:

XXXX

XXXX.X-XXX-X-XX-XX-XXXXXX
SERIAL NO. / NO DE SÉRIE / N.° DE SERIE:

+1 714-738-1729

SALES AND SERVICE / VENTE ET 
SERVICE / VENTAS Y SERVICIOS: 

V2024-04-12 103052

3300 HORSELESS CARRIAGE DRIVE, NORCO, CA 92860

Material Type / Thickness:  PP / 0.08mm 
Adhesive Type / Thickness:  3M 9080 / 0.17mm

80199-V2024-06-20
Manufacture according to MFG-001 specification, 
supplied by CENTR Engineering.

45 mm 

 2
9
0
 m

m
 

80199-V2024-06-20

273c8c

80281-V2024-09-10
Manufacture according to MFG-001 specification, 
supplied by CENTR Engineering.

PMS 151 C

WARNING
AVERTISSEMENT

ADVERTENCIA
PINCH POINTS
POINTS DE PINCEMENT
PUNTO DE PELLIZCO
80281-V2024-09-10

 3
8.

5 
m

m
 

 39.5 mm 

80281-V2024-09-10
Manufacture according to MFG-001 specification, 
supplied by CENTR Engineering.

PMS 151 C

WARNING
AVERTISSEMENT

ADVERTENCIA
PINCH POINTS
POINTS DE PINCEMENT
PUNTO DE PELLIZCO
80281-V2024-09-10

 3
8.

5 
m

m
 

 39.5 mm 

80281-V2024-09-10
Manufacture according to MFG-001 specification, 
supplied by CENTR Engineering.

PMS 151 C

WARNING
AVERTISSEMENT

ADVERTENCIA
PINCH POINTS
POINTS DE PINCEMENT
PUNTO DE PELLIZCO
80281-V2024-09-10

 3
8.

5 
m

m
 

 39.5 mm 

80281-V2024-09-10
Manufacture according to MFG-001 specification, 
supplied by CENTR Engineering.

PMS 151 C

WARNING
AVERTISSEMENT

ADVERTENCIA
PINCH POINTS
POINTS DE PINCEMENT
PUNTO DE PELLIZCO
80281-V2024-09-10

 3
8.

5 
m

m
 

 39.5 mm 

80193-V2024-09-10
Manufacture according to MFG-001 specification, 
supplied by CENTR Engineering.

PMS 151 C

WARNING / AVERTISSEMENT / ADVERTENCIA 

136 kg / 300 lb
80193-V2024-09-10

Maximum User Weight
Poids utilisateur maximal
Peso máximo de usuario  2
0 

m
m

 

 110.3 mm 



Pg. 8 80473-EN-V2025-03-22

HARDWARE PACK (NOT TO SCALE)
HARDWARE  1/2

CMG1.2

STEP  1 

2X Bolt, M10X105 (34)
2X Nut, M10 (47)
2X Washer, 10.5 (51)
2X Washer, 10 (55)

80446-EN-V2025-01-13

STEP  2 

2X Bolt , M10X30 (32)
2X Washer, 10.5 (51)
2X Lock Washer, M10 (52)

4X Bolt, M10X105 (34)
4X Nut, M10 (47)
8X Washer, 10.5 (51)

STEP  3

STEP  4

2X Bolt, M10X50 (38)
2X Washer, 10.5 (60)
2X Lock Washer, M10 (52) 

2X Bolt, M10X60 (37)
2X Nut, M10 (47)
4X Washer, 10.5 (51)

STEP  5 STEP  6

2X Bolt, M10X100 (35)
2X Nut, M10 (47)
4X Washer, M10 (56)

4X Bolt, M8X20 (41)
4X Washer, M8 (53)
4X Lock Washer, M8 (54)

STEP  7

2X Bolt, M10X95 (36)
2X Nut, M10 (47)
4X Washer, M10 (57)

2X Bolt, M8X35 (45)
2X Nut, M8 (48)
4X Washer, 8.5 (58)

STEP  11

 3
45

 m
m

 

 235 mm 

ITM. / ART  1819449  
HARDWARD 1/2  CMG1.2



Pg. 980473-EN-V2025-03-22

HARDWARE PACK (NOT TO SCALE)

80447-EN-V2025-01-13

STEP  13STEP  12 

2X Bolt, M10X60 (37)
2X Nut, M10 (47)
4X Washer, 10.5 (51)

2X Bolt, M8X20 (41)
2X Washer, 8.5 (53)
2X Lock Washer, M8 (54)

STEP  14 

1X Screw Shaft, M12X125 (39)
2X Nut, M10 (47)
2X Washer, 10.5 (51)

1X Screw Shaft, M12X130 (43)
2X Nut, M10 (47)
2X Washer, 10.5 (51)

STEP  15

2X Bolt, M8X16 (44)

1X Bolt, M12X105 (33)
1X Nut, M12 (46)
2X Washer, 12.5 (50)

STEP  18

STEP 20 

4X Bolt, M8X20 (41)
4X Washer, 8.5 (53)
4X Lock Washer, M8 (54) STEP 23

4X Bolt, M8X20 (41)
4X Washer, 8.5 (53)

STEP  24 

4X Bolt, M8X20 (41)
4X Washer, 8.5 (53)

4X Nut, Cap, M6 (49)
4X Washer, 8.4 (59)

HARDWARE 2/2
CMG 1.2

 3
45

 m
m

 

 235 mm 

STEP  21 

4X Bolt, M6X16 (42)

1X Bolt, M8X20 (41)
1X Washer, M8 (58)

STEP 25

2X Bolt, M8X55 (40)
2X Washer, 8 (59)

1X #13, #17 & #18 Wrench (77)
1X #10 & #17 Wrench (76)

1 x #4 Allen Wrench (74)
1 x #5 Allen Wrench  (73)
1 x #6 Allen Wrench  (72) 
1 x #8 Allen Wrench  (75)   

ITM. / ART  1819449  
HARDWARD 2/2  CMG1.2



Pg. 10 80473-EN-V2025-03-22

NOTE: PLEASE REMOVE NUT AND WASHER FROM BOLT, PRIOR TO ASSEMBLING. 

STEP 1: ATTACH THE BASE FRAME EXTENSION (2) TO THE BASE FRAME (1)

2X BOLT, M10X105 (34)
2X NUT, M10X9.5 (47)
2X WASHER, FLAT, 10.5X20 (51)
2X WASHER, CURVED, 10X24.5 (55)

HARDWARE REQUIRED:

ASSEMBLY

1

2

34 55

51

47

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 104059 ASSY, BASE FRAME 1
2 104250 WLDMT, BASE FRAME EXTENSION 1
3 104138 ASSY, SEAT FRAME 1
4 104750 ASSY, LEG EXTENSION 1
5 104835 WLDMT, ARM REST 1
6 104838 WLDMT, THIGH PADS MOUNT 1
7 104754 WLDMT, SHIN PADS MOUNT 1
8 104845 ASSY, PAD, SEAT 1
9 104763 PAD, SEAT BACK 1
10 104842 ASSY, PAD, ARM REST 1
11 104209 PAD, LEG EXTENSION 4

12 104759 ENDCAP, LEG PADS, LEG 
EXTENSION 4

13 104772 ASSY, VERTICAL FRAME, LOWER 1
14 104765 ASSY, VERTICAL FRAME, UPPER 1

15 104762 PLATE, CONNECTOR, VERTICAL 
FRAME 2

16 104234 PLATE, STIFFENER, VERTICAL FRAME 2
17 104161 ASSY, TOP FRAME 1
18 104166 ASSY, PIVOT, CHEST PRESS 1
19 104825 ASSY, ARM, CHEST PRESS, RH 1
20 104830 ASSY, ARM, CHEST PRESS, LH 1
21 104885 PLATE, LOGO, CHEST PRESS 1
22 104877 HOLDER, STRAP HANDLE 2
23 104175 STOP, CHEST PRESS 1
24 104682 WLDMT, GUIDE ROD, LOWER 2
25 104685 WLDMT, GUIDE ROD, UPPER 2
26 102626 ASSY, WEIGHT PLATE, 10LBS 15
27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 91239A32
8

SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 CURVED WASHER, M10 x 20 x 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL: 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:20

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

UM-M10-
BASEFRAMESHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL: 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:1

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1



Pg. 1180473-EN-V2025-03-22

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

UM-STEP 2
SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 2:1

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

STEP 2: INSTALL THE LOWER VERTICAL FRAME (13) TO THE BASE FRAME (1)

2X BOLT, M10X30 (32)
2X WASHER, FLAT, 10.5X20 (51)
2X WASHER, SPLIT LOCK, M10 (52)

HARDWARE REQUIRED:

13

32

52

51

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 91239A32
8

SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:20

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

1



Pg. 12 80473-EN-V2025-03-22

STEP 3: INSTALL STIFFENER PLATES (16) ON EITHER SIDE OF LOWER VERTICAL FRAME (13) AND 
BASE FRAME (1)

4X BOLT, M10X105 (34)
4X NUT, M10X9.5, LOCK (47)
8X WASHER, FLAT 10.5X20 (51)

HARDWARE REQUIRED:

34

16

5147 51

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 91239A32
8

SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:20

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

13

1

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

UM - 
HARDWARE 
- STEP 3

SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL: 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:1

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1



Pg. 1380473-EN-V2025-03-22

STEP 4: INSTALL SEAT FRAME (3) TO THE BASE FRAME (1) 

2X BOLT, M10X50 (38)
2X WASHER, FLAT, 10.5X20 (60)
2X WASHER, SPLIT LOCK, M10 (52) 

HARDWARE REQUIRED:

3

38

52

60

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 91239A32
8

SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:20

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

1

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

UM - 
HARDWARE 
- STEP 4

SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 2:1

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1



Pg. 14 80473-EN-V2025-03-22

STEP 4 (CONT.): ATTACH SEAT FRAME (3) TO THE LOWER VERTICAL FRAME (13) 

2X BOLT, M10X60 (37) 
2X NUT, M10X9.5, LOCK (47)
4X WASHER, FLAT, 10.5X20 (51)

HARDWARE REQUIRED:

37 51 51 47

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 104902 SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4

55 104858 WASHER, CURVED, M10 X R 24.5 X 
1.5 2

56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 CURVED WASHER, M10 x 20 x 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:20

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

3

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

UM - 
HARDWARE 
- STEP 5

SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL: 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:1

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1



Pg. 1580473-EN-V2025-03-22

STEP 5: ATTACH THE UPPER VERTICAL FRAME (14) TO LOWER VERTICAL FRAME (13)

2X BOLT, M10X100 (35)
2X NUT, M10X9.5, LOCK (47)
4X WASHER, CURVED, M10X23 (56)

HARDWARE REQUIRED:

14

47 56 56 3515

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 91239A32
8

SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 91239A32
8

SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

13

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

UM - 
HARDWARE 
- STEP 5

SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL: 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:1

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1



Pg. 16 80473-EN-V2025-03-22

STEP 6: INSTALL THE SHROUD BRACKET WELDMENTS (30) TO THE REAR OF THE BASE 
FRAME (1)

4X SCREW, M8X20 (41)
4X WASHER, FLAT, 8.5X16 (53)
4X WASHER, SPLIT LOCK, M8 (54)

HARDWARE REQUIRED:

54

53

30

41

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 91239A32
8

SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

1

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

UM - 
HARDWARE 
- STEP 6

SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL: 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 2:1

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1



Pg. 1780473-EN-V2025-03-22

STEP 7: INSERT THE LOWER GUIDE RODS (24) INTO THE REAR OF THE BASE FRAME (1) 

24

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

19 104825 ASSY, ARM, CHEST PRESS, RH 1
20 104830 ASSY, ARM, CHEST PRESS, LH 1
21 104885 PLATE, LOGO, CHEST PRESS 1
22 104877 HOLDER, STRAP HANDLE 2
23 104175 STOP, CHEST PRESS 1
24 104682 WLDMT, GUIDE ROD, LOWER 2
25 104685 WLDMT, GUIDE ROD, UPPER 2
26 102626 ASSY, WEIGHT PLATE, 10LBS 15
27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104893 ASSY, CABLE, CHEST PRESS 1
33 104899 ASSY, FLOATING PULLEYS 1
34 104901 ASSY, CABLE, LEG EXTENSION 1
35 104233 SHROUD 1

36 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

37 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

38 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

39 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

40 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

41 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

42 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 2
43 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
44 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4
45 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

46 95836A68
0 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

47 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

48 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18

49 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

50 104865 NUT, CAP, M6 4
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
54 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 18
55 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4

56 104858 WASHER, CURVED, M10 X R 24.5 X 
1.5 2

57 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
58 104751 CURVED WASHER, M10 x 20 x 1.5 4
59 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
60 104864 WASHER, SPLIT LOCK, M8 10

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

1



Pg. 18 80473-EN-V2025-03-22

STEP 7 (CONT.): SECURE THE LOWER GUIDE RODS (24) TO THE BASE FRAME (1)

2X BOLT, M10X95 (36)
2X NUT, M10X9.5, LOCK (47)
4X WASHER, CURVED, M10X20 (57)

HARDWARE REQUIRED:

36

57

5747

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 91239A32
8

SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:33.3

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

24

1

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

UM - 
HARDWARE 
- STEP 7A

SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL: 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:1

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1



Pg. 1980473-EN-V2025-03-22

STEP 8: PLACE THE WEIGHT STACK STOPS (29) ON THE LOWER GUIDE RODS (24)

29

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 91239A32
8

SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

24



Pg. 20 80473-EN-V2025-03-22

STEP 9: GENTLY PLACE AND LOWER THE WEIGHT PLATES (26) ONTO THE LOWER GUIDE 
RODS (24)

Note: Slide each weight plate one at a time down the Guide Rods (24). Do not slide down all 
weight plates at the same time. Each weight plate has a recessed area for a label. Be sure 
that the recessed label area on the weight plate is forward. Once installed, apply the provided 
labels numerically onto each weight plate starting with “2” at the top.

26

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 91239A32
8

SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

24



Pg. 2180473-EN-V2025-03-22

STEP 10: SLIDE THE TOP WEIGHT AND STEM ASSEMBLY (27) ONTO THE LOWER GUIDE RODS (24) 

27

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 91239A32
8

SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

24



Pg. 22 80473-EN-V2025-03-22

STEP 10 (CONT.): INSERT WEIGHT STACK PIN (28) INTO THE UPPER WEIGHT PLATE (26)

28

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 91239A32
8

SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

26



Pg. 2380473-EN-V2025-03-22

STEP 11: INSERT THE UPPER GUIDE RODS (25) INTO THE LOWER GUIDE RODS (24), AND 
INSTALL THE HARDWARE

2X SCREW, M8X35 (45)
2X NUT, M8X16, LOCK (48)
4X WASHER, CURVED, 8.5X16 (58)   

HARDWARE REQUIRED:

25

45

58

48

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 104902 SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

24

58

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

UM - 
HARDWARE 
- STEP 11

SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 2:1

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1



Pg. 24 80473-EN-V2025-03-22

STEP 12: ATTACH THE TOP FRAME ASSEMBLY (17) TO THE UPPER VERTICAL FRAME (14). BE 
SURE TO INSERT THE UPPER GUIDE RODS (25) INTO THE TOP FRAME ASSEMBLY (17).

2X BOLT, M10X60 (37)
2X NUT, M10X9.5, LOCK (47)
4X WASHER, FLAT, 10.5X20 (51)

HARDWARE REQUIRED:

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

UM - 
HARDWARE 
- STEP 5

SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL: 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:1

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

117

37

51

51

47

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 104902 SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 104902 SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

14

25



Pg. 2580473-EN-V2025-03-22

STEP 12 (CONT.): SECURE THE UPPER GUIDE RODS (25) TO THE TOP FRAME ASSEMBLY (17) 

2X SCREW, M8X20 (41)
2X WASHER, FLAT, 8.5X16 (53)
2X WASHER, SPLIT LOCK, M8 (54)

HARDWARE REQUIRED:

41

53

54

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

17

25

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

UM - 
HARDWARE 
- STEP 6

SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL: 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 2:1

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1



Pg. 26 80473-EN-V2025-03-22

STEP 13: ATTACH THE CHEST PRESS PIVOT ASSEMBLY (18) ONTO THE TOP FRAME 
ASSEMBLY (17)

1X SCREW SHAFT, M12X125 (39)
2X NUT, M10X9.5, LOCK (47)
2X WASHER, FLAT, 10.5X20 (51)

HARDWARE REQUIRED:

47

39

47

18

51
51

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

1
1
2
1
2
2

15
ASSY, TOP PLATE AND STEM, 120LB 1

1
2

4

2
1

BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1
BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 6

BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2
BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 2

BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 4

BOLT, M10 X 1.5 X 50, BH, CL 10.9, 4

BOLT, M10 X 1.5 X 125P, DOWEL, CL 2

BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4
SCREW, M8 X 1.25 X 16, FH, CL 10.9, 2

SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4
SCREW, M6 X 1.00 X 30, BH, CL 10.9, 1

NUT, M12 X 1.75 X 14, LOCK, CL 8, 1

NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1

4
WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
WASHER, FLAT, 10.5 X 20 X 2, BZ 28

4
WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
WASHER, CURVED, 11 X R 24.5 X 1.5 2
WASHER, CURVED, M10 X R 23 X 1.5 4
WASHER, CURVED, M10 X R 20 X 1.5 4
WASHER, CURVED, M8 X R 16 X 1.5 1
WASHER, CURVED, M6 X R 16 X 1.5 2

10
1
1
1
1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

17

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

UM - 
HARDWARE 
- STEP 14 & 
15

SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:1

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

A

39

17

Note: Be sure the notch of the SCREW SHAFT (39) is set against the flat side of the bracket 
opening of the TOP FRAME ASSEMBLY (17), see IMAGE A.



Pg. 2780473-EN-V2025-03-22

STEP 14: ATTACH THE RIGHT CHEST PRESS ARM ASSEMBLY (19) AND LEFT CHEST PRESS ARM 
ASSEMBLY (20) TO THE CHEST PRESS PIVOT ASSEMBLY (18)

Note: The chest press straps are pre-installed to the CHEST PRESS ARM ASSEMBLIES (19 and 
20), but are not shown for clarity.

1X SCREW SHAFT, M12X130 (43)
2X NUT, M10X9.5, LOCK (47)
2X WASHER, FLAT, 10.5X20 (51)

HARDWARE REQUIRED:

19 20

47

5151

47

43

2019

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

15

19

18

28

20

10

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

18

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

UM - 
HARDWARE 
- STEP 14 & 
15

SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:1

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1



Pg. 28 80473-EN-V2025-03-22

STEP 14 (CONT.): INSTALL THE LOGO PLATE (61) TO THE CHEST PRESS ARM ASSEMBLIES (19 
AND 20)

HARDWARE REQUIRED:

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 104902 SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

61
44

19

20

NOTES: 
MATERIAL: Alloy Steel.1.
FINISH: .2.
NO BURRS, SHARP EDGES, OR RUST ALLOWED.3.
ALL UNDIMENSIONED CORNERS TO BE 0.50mm MAX.4.
REFER TO 3D CAD DATA FOR ANY MISSING DIMENSIONS.5.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 6.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

SCREW, M8 X 1.25 X 16, 
FH, CL 10.9, BZ

104886
SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 2:1

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

2X BOLT, M8X16 (44)



Pg. 2980473-EN-V2025-03-22

STEP 15: INSTALL THE LEG EXTENSION (4) TO THE SEAT FRAME (3)

1X BOLT, M12X105 (33)
1X NUT, M12X14, LOCK (46)
2X WASHER, FLAT, 12.5X22 (50)

HARDWARE REQUIRED:

33505046

4

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1
BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 6

BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2
BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 2

BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 4

BOLT, M10 X 1.5 X 50, BH, CL 10.9, 4

BOLT, M10 X 1.5 X 125P, DOWEL, CL 2

4
BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4
SCREW, M8 X 1.25 X 16, FH, CL 10.9, 2

4
SCREW, M6 X 1.00 X 30, BH, CL 10.9, 1

NUT, M12 X 1.75 X 14, LOCK, CL 8, 1

NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
1
4
2

28
4

20
4

WASHER, CURVED, 11 X R 24.5 X 1.5 2
WASHER, CURVED, M10 X R 23 X 1.5 4
WASHER, CURVED, M10 X R 20 X 1.5 4
WASHER, CURVED, M8 X R 16 X 1.5 1
WASHER, CURVED, M6 X R 16 X 1.5 2

10
1
1
1
1

BOLT, CABLE BARREL, SLOTTED, M12 1

1
SCREW, M6 X 1.00 X 15, BH, CL 10.9, 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

3

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

UM - 
HARDWARE 
- STEP 17

SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL: 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:1

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1



Pg. 30 80473-EN-V2025-03-22

STEP 16: INSTALL CHEST PRESS CABLE (63)
A) REMOVE SLOTTED BOLT AND FLANGE NUT FROM THE CABLE END (63) , SEE IMAGE A;
B) ROUTE THE CHEST PRESS CABLE (63) ACCORDING TO THE DIAGRAM, REMOVING AND RE-
INSTALLING THE PULLEYS (IN BLUE) OF THE CHEST PRESS PIVOT ASSEMBLY (18);
C) INSERT END OF CHEST PRESS CABLE (63) INTO SLOTTED BOLT AND INSTALL FLANGE NUT;
D) INSTALL SLOTTED BOLT AND FLANGE NUT BACK INTO THE TOP WEIGHT AND STEM 
ASSEMBLY (27);
E) FULLY TIGHTEN THE HARDWARE OF EACH PULLEY TO CONFIRM THEY ARE FULLY SECURED.

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:50

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

27

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 104902 SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

63

63

18

27

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 104902 SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

63

63

18

63

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

ASSY, CABLE, CHEST 
PRESS

CMG.1(BOM
) - Step 18 - 
Cable, 
Chest Press

SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:20

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

A
Note:  To prevent cable from coming off pulleys during 
use, cable retainer pins are on the inside of the frame 
tubes.  When routing, be sure cable is hooked into the 
pulley hooks and wrapped tightly around pulley and not 
blocked by the cable retainer pin.

27

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 104902 SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

63

63

18



Pg. 3180473-EN-V2025-03-22

STEP 17: INSTALL LEG EXTENSION CABLE (64)
A) DISASSEMBLE SCREW AND BARREL NUT FROM END OF CABLE;
B) POSITION U-BRACKET OVER ATTACHMENT POINT ON BASE FRAME;
C) RE-ASSEMBLE SCREW AND BARREL NUT;
D) FULLY TIGHTEN THE HARDWARE OF EACH PULLEY TO CONFIRM THEY ARE FULLY SECURED.

Note:  To prevent cable from coming off pulleys during use, cable retainer pins are on the inside 
of the frame tubes.  When routing, be sure cable is hooked into the pulley hooks and wrapped 
tightly around pulley and not blocked by the cable retainer pin.

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:50

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

64

64

64

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

64

64

64

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

64

64

64



Pg. 32 80473-EN-V2025-03-22

STEP 18: ATTACH THE SHROUD BRACKET WELDMENTS (30) TO THE TOP FRAME ASSEMBLY (17) 

4X SCREW, M8X20 (41)
4X WASHER, FLAT, 8.5X16 (53)
4X WASHER, SPLIT LOCK, M8 (54)

HARDWARE REQUIRED:

30

53

41

54

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 104902 SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

17

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

UM - 
HARDWARE 
- STEP 6

SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL: 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 2:1

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1



Pg. 3380473-EN-V2025-03-22

STEP 19: INSERT THE SHROUD BRACKETS (31) INTO THE ENDS OF THE SHROUD (21).  BE 
CAREFUL NOT TO CRIMP OR BEND THE SHROUD (21). 

Note:  The open slots on the Shroud Brackets (31) should point away from the Shroud (21).

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 104902 SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZEPROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:20

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

21

31

31



Pg. 34 80473-EN-V2025-03-22

STEP 20: SECURE THE SHROUD BRACKET (31) WITH SHROUD (21) ONTO THE SHROUD BRACKET 
WELDMENTS (30) FROM STEP 18.  IF NECESSARY, SHIFT THE SHROUD (21) ON THE SHROUD 
BRACKET (31) SLIGHTLY SO THE OPENINGS TO SECURE THE HARDWARE ARE CLEAR.  DO NOT 
CRIMP OR BEND THE SHROUD (21). 

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:50

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

31

30

21

5949 30
49

59

2X NUT, CAP, M6 (49) 
2X WASHER, FLAT, 8.4X24 (59)

HARDWARE REQUIRED:

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

UM - 
HARDWARE 
- STEP 22A

SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 5:1

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1



Pg. 3580473-EN-V2025-03-22

STEP 20 (CONT.): SECURE THE SHROUD BRACKET (31) WITH SHROUD (21) ONTO THE SHROUD 
BRACKET WELDMENTS (30) FROM STEP 6.  IF NECESSARY, SHIFT THE SHROUD (21) ON THE 
SHROUD BRACKET (31) SLIGHTLY SO THE OPENINGS TO SECURE THE HARDWARE ARE CLEAR.  
DO NOT CRIMP OR BEND THE SHROUD (21).

2X NUT, CAP, M6 (49) 
2X WASHER, FLAT, 8.4X24 (59)

HARDWARE REQUIRED:

NOTES: 
1.
2.

APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 104902 SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4

55 104858 WASHER, CURVED, M10 X R 24.5 X 
1.5 2

56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 CURVED WASHER, M10 x 20 x 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 104902 SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4

55 104858 WASHER, CURVED, M10 X R 24.5 X 
1.5 2

56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 CURVED WASHER, M10 x 20 x 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

A

B B

C C

D D

5

5

4

4

3

2 1

59
49

21

31

31

30

21

21

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

UM - 
HARDWARE 
- STEP 22A

SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 5:1

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1



Pg. 36 80473-EN-V2025-03-22

STEP 21: INSERT THE THIGH PAD MOUNT (6) INTO THE SEAT FRAME (3), AND THE SHIN PAD 
MOUNT (7) INTO THE LEG EXTENSION (4).  THEN INSTALL THE THIGH PAD WASHERS (66), LEG 
EXTENSION PADS (11) AND ENDCAPS (12)

4X BOLT, M6X16 (42)

HARDWARE REQUIRED:

611

1242

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

7

3

4

66

NOTES: 
MATERIAL: HIGH STENGTH STEEL, CLASS 10.9 (BOLT).1.
FINISH: .2.
NO BURRS, SHARP EDGES, OR RUST ALLOWED.3.
ALL UNDIMENSIONED CORNERS TO BE 0.50mm MAX.4.
REFER TO 3D CAD DATA FOR ANY MISSING DIMENSIONS.5.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 6.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

BOLT, M8 X 1.25 X 20, FH, 
CL 10.9, BZ

102552
SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 2:1

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1



Pg. 3780473-EN-V2025-03-22

STEP 21 (CONT.): SECURE THE THIGH PAD MOUNT (6) TO THE SEAT FRAME (13)

1X BOLT, M8X20 (41)
1X WASHER, CURVED, M8X16 (58)

HARDWARE REQUIRED:

41

58

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 104902 SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

3

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

UM - 
HARDWARE 
- STEP 23A

SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 2:1

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1



Pg. 38 80473-EN-V2025-03-22

STEP 22: INSERT THE ARM REST WELDMENT (5) INTO THE SEAT FRAME (3) 

5

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 104902 SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

3

5

3



Pg. 3980473-EN-V2025-03-22

STEP 23: ATTACH THE ARM REST PAD (10) TO THE ARM REST WELDMENT (5)

4X BOLT, M8X20 (41)
4X WASHER, FLAT, 8.5X16 (53)

HARDWARE REQUIRED:

41

53

10

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 104902 SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

5

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

UM - 
HARDWARE 
- STEP 25

SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL: 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 2:1

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1



Pg. 40 80473-EN-V2025-03-22

STEP 24: ATTACH THE SEAT PAD (8) TO THE SEAT FRAME (3)

4X BOLT, M8X20 (41)
4X WASHER, FLAT, 8.5X16 (53)

HARDWARE REQUIRED:

41 53

8

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 104902 SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

3

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

UM - 
HARDWARE 
- STEP 25

SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL: 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 2:1

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1



Pg. 4180473-EN-V2025-03-22

STEP 25: ATTACH THE SEAT BACK PAD (9) TO THE LOWER (13) AND UPPER (14) VERTICAL FRAME

2X BOLT, M8X55 (40)
2X WASHER, FLAT, 8X16 (59)

HARDWARE REQUIRED:

9

4059

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

27 104891 ASSY, TOP PLATE AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2

30 104849 WLDMT, BRACKET, SHROUD 
BRACKET 4

31 104093 BRACKET, SHROUD 2
32 104233 SHROUD 1
33 104879 BOLT, M12 X 1.5 X 110P, CL 10.9, BZ 1

34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, 
BZ 6

35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2

36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, 
BZ 2

37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, 
BZ 4

38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, 
BZ. 4

39 104811 BOLT, M10 X 1.5 X 125P, DOWEL, CL 
10.9, BZ 2

40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 4
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 102552 BOLT, M8 X 1.25 X 20, FH, CL 10.9, BZ 4

43 104886 SCREW, M8 X 1.25 X 16, FH, CL 10.9, 
BZ 2

44 104878 SCREW, M6 X 1.0 X 12, CL 10.9, BZ 4

45 104902 SCREW, M6 X 1.00 X 30, BH, CL 10.9, 
BZ 1

46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, 
BZ 1

47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 102402 NUT, M6 X 1.0 X 6, LOCK, CL 8,  BZ 1
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 28
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 20
54 103537 WASHER, FLAT, 6.5 X 15 X 1.5, CZ 4
55 104858 WASHER, CURVED, 11 X R 24.5 X 1.5 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5 4
57 104751 WASHER, CURVED, M10 X R 20 X 1.5 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5 1
59 104904 WASHER, CURVED, M6 X R 16 X 1.5 2
60 104864 WASHER, SPLIT LOCK, M8 10
61 104893 ASSY, CABLE, CHEST PRESS 1
62 104899 ASSY, FLOATING PULLEYS 1
63 104901 ASSY, CABLE, LEG EXTENSION 1
64 102647 NUT, FLANGE, M12 X 1.75, CZ 1

65 104890 BOLT, CABLE BARREL, SLOTTED, M12 
X 1.75 X 50, HH, CL 4.8, BZ 1

66 104897 BINDING BARREL, M6 X 1.00 X 22 1

67 104895 SCREW, M6 X 1.00 X 15, BH, CL 10.9, 
BZ 1

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

14

13

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

UM - 
HARDWARE 
- STEP 27

SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:1

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1



Pg. 42 80473-EN-V2025-03-22

STEP 26: INSTALL PULL DOWN BAR ASSEMBLY (67)

A) ATTACH A CARABINER (62) TO THE UPPER OPENING OF THE PULL DOWN BAR ASSEMBLY 
(67);
B) ROUTE THE PULL DOWN BAR ASSEMBLY (67) ONTO THE TWO HOOKS OF THE TOP FRAME 
ASSEMBLY (17);
C) CONNECT THE U-BRACKET FROM THE END OF CHEST PRESS CABLE (63) TO THE CARABINER 
(62). 

WARNING
WHEN NOT IN USE, BE SURE TO PLACE THE PULL DOWN BAR ASSEMBLY (67) SO THAT THE TWO 
HOOKS FROM THE TOP FRAME ASSEMBLY (17) GO THROUGH THE TWO OPENINGS ON THE PULL 
DOWN BAR ASSEMBLY (67).  DO NOT PLACE THE PULL DOWN BAR ASSEMBLY (67) SO IT IS ONLY 
CRADLED BY THE HOOKS.  THE PULL DOWN BAR ASSEMBLY (67) MAY SUDDENLY SHIFT AND 
FALL.  NEVER USE THE LEG EXTENSION CHAIN WITH THE PULL DOWN BAR ASSEMBLY (67).

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

CMG.1(BOM
) SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:50

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A

B

C

D

4 3 2 1

67

63

17
67

63

17

62



Pg. 4380473-EN-V2025-03-22

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

Multigym-
2024-06-23SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

LIVE AREA

2.7 m
108 in
108 po

2.4 m
96 in
96 po

2.4 m
96 in
96 po



Pg. 44 80473-EN-V2025-03-22

PRODUCT DIMENSIONS AND WEIGHT

NOTES: 
SUPPLIER TO CREATE S.O.P. FOR ASSEMBLY PROCEDURES.1.
PRODUCTION SAMPLE AND FUTURE CHANGES MUST BE 2.
APPROVED BY CENTR ENGINEERING.

REV DESCRIPTION ECN DATE ENG

Multigym-
2024-06-23SHEET 1 OF 1

REVPART NUMBER:SIZE

DESCRIPTION:

PROPRIETARY AND CONFIDENTIAL : 
THE INFORMATION CONTAINED IN THIS DRAWING 

IS THE SOLE PROPERTY OF HEALTH IN MOTION, LLC.  
ANY REPRODUCTION IN PART OR AS A WHOLE 
WITHOUT WRITTEN PERMISSION IS PROHIBITED.

DIMENSIONS IN MM
TOLERANCES:
X        = 1 ( 0.040")
X.X     = 0.5 ( 0.020")
X.XX   = 0.25 ( 0.010")
X.XXX = 0.127( 0.005")
ANGULAR = 0.5 1:25

B
SCALE:

UNLESS OTHERWISE 
SPECIFIED:

A A

B B

C C

D D

5

5

4

4

3

3

2

2

1

1

167.6 cm
66 in
66 po

91.4 cm
36 in
36 po

205.7 cm
81 in
81 po

Weight of machine : 
124 kg (273.4 lbs)



Pg. 4580473-EN-V2025-03-22

EXPLODED VIEW

2
1

4

1051211
3

8

1965

16

20

313029

27 28 262425

1315

22

9

61

18
14

17

6

N
O

TE
S:

 
SU

PP
LI

ER
 T

O
 C

RE
A

TE
 S

.O
.P

. F
O

R 
A

SS
EM

BL
Y 

PR
O

C
ED

UR
ES

.
1.

PR
O

D
UC

TIO
N

 S
A

M
PL

E 
A

N
D

 F
UT

UR
E 

C
HA

N
G

ES
 M

US
T 

BE
 

2.
A

PP
RO

V
ED

 B
Y 

C
EN

TR
 E

N
G

IN
EE

RI
N

G
.

RE
V

D
ES

C
RI

PT
IO

N
EC

N
D

A
TE

EN
G

C
M

G
.1

(B
O

M
)(

LO
C

A
L)

SH
EE

T 1
 O

F 
1RE

V
PA

RT
 N

UM
BE

R:
SI

ZE

D
ES

C
RI

PT
IO

N
:

PR
O

PR
IE

TA
RY

 A
N

D
 C

O
N

FI
D

EN
TI

AL
: 

TH
E 

IN
FO

RM
A

TIO
N

 C
O

N
TA

IN
ED

 IN
 T

HI
S 

D
RA

W
IN

G
 

IS
 T

HE
 S

O
LE

 P
RO

PE
RT

Y 
O

F 
HE

A
LT

H 
IN

 M
O

TIO
N

, L
LC

.  
A

N
Y 

RE
PR

O
D

UC
TIO

N
 IN

 P
A

RT
 O

R 
A

S 
A

 W
HO

LE
 

W
ITH

O
UT

 W
RI

TT
EN

 P
ER

M
IS

SI
O

N
 IS

 P
RO

HI
BI

TE
D

.

D
IM

EN
SI

O
N

S 
IN

 M
M

TO
LE

RA
N

C
ES

:
X 

   
   

 =
 

1 
(

0.
04

0"
)

X.
X 

   
 =

 
0.

5 
(

0.
02

0"
)

X.
XX

   
= 

0.
25

 (
0.

01
0"

)
X.

XX
X 

= 
0.

12
7(

0.
00

5"
)

A
N

G
UL

A
R 

= 
0.

5
1:

50
B SC

A
LE

:

U
N

LE
SS

 O
TH

ER
W

IS
E 

SP
EC

IF
IE

D
:

A
A

B
B

C
C

D
D

55

44

33

22

11

7
68

67

21

IT
M

. /
 A

RT
.  

18
19

44
9

H
A

RD
W

A
RE

 / 
Q

U
IN

CA
IL

LE
RI

E 
/ H

ER
RA

M
IE

N
TA

S

ST
EP

  1
 / 

ÉT
AP

E 
1 /

 P
A

SO
 1 

80
23

6-
V2

02
4-
07

-1
6

ST
EP

  2
 / 

ÉT
A

PE
 2

 / 
PA

SO
 2

ST
EP

  3
 / 

ÉT
AP

E 
3 

/ P
AS

O
 3

ST
EP

  4
 / 

ÉT
A

PE
 4

 / 
PA

SO
 4

 

ST
EP

  5
 / 

ÉT
A

PE
 5

 / 
PA

SO
 5

ST
EP

  6
 / 

ÉT
AP

E 
6 

/ P
A

SO
 6

ST
EP

  7
 / 

ÉT
AP

E 
7 

/ P
A

SO
 7

ST
EP

  1
1 /

 É
TA

PE
 11

 / 
PA

SO
 11

70
71

69

66

62

N
O

T 
SH

O
W

N
:

(3
2-

60
) F

AS
TE

N
IN

G
 H

AR
DW

AR
E

(6
3 

an
d 

64
) C

AB
LE

 A
SS

EM
BL

IE
S

(7
2-

77
) T

O
O

LS



Pg. 46 80473-EN-V2025-03-22

PARTS LIST
NO.NO. PART NUMBERPART NUMBER DESCRIPTIONDESCRIPTION QTY.QTY.

1 104059 ASSY, BASE FRAME 1
2 104250 WLDMT, BASE FRAME EXTENSION 1
3 105578 ASSY, SEAT FRAME 1
4 105587 ASSY, LEG EXTENSION 1
5 104835 WLDMT, ARM REST 1
6 104838 WLDMT, THIGH PADS MOUNT 1
7 104754 WLDMT, SHIN PADS MOUNT 1
8 104845 ASSY, PAD, SEAT 1
9 104763 PAD, SEAT BACK 1
10 104842 ASSY, PAD, ARM REST 1
11 104209 PAD, LEG EXTENSION 4
12 104759 ENDCAP, LEG PADS, LEG EXTENSION 4
13 105581 ASSY, VERTICAL FRAME, LOWER 1
14 105582 ASSY, VERTICAL FRAME, UPPER 1
15 104762 PLATE, CONNECTOR, VERTICAL FRAME 2
16 104234 PLATE, STIFFENER, VERTICAL FRAME 2
17 105583 ASSY, TOP FRAME 1
18 104166 ASSY, PIVOT, CHEST PRESS 1
19 104825 ASSY, ARM, CHEST PRESS, RH 1
20 104830 ASSY, ARM, CHEST PRESS, LH 1
21 104233 SHROUD 1
22 105585 ASSY, FLOATING PULLEYS 1
23 104175 STOP, CHEST PRESS 1
24 104682 WLDMT, GUIDE ROD, LOWER 2
25 104685 WLDMT, GUIDE ROD, UPPER 2
26 102626 ASSY, WEIGHT PLATE, 10LBS 15
27 104891 ASSY, TOP WEIGHT AND STEM, 120LB 1
28 102629 ASSY, WEIGHT PIN 1
29 104176 STOP, WEIGHT STACK 2
30 104849 WLDMT, BRACKET, SHROUD BRACKET 4
31 104093 BRACKET, SHROUD 2
32 103129 BOLT, M10 X 1.5 X 30, CL 10.9, BZ 2
33 104978 BOLT, M12 X 1.75 X 105P, BZ 1
34 104857 BOLT, M10 X 1.5 X 105P, BH, CL 10.9, BZ 6
35 104860 BOLT, M10 X 1.5 X 100P, CL 10.9, BZ 2
36 104855 BOLT, M10 X 1.5 X 95P, BH, CL 10.9, BZ 2
37 103969 BOLT, M10 X 1.5 X 60P, BH, CL 10.9, BZ 4
38 104856 BOLT, M10 X 1.5 X 50, BH, CL 10.9, BZ 2
39 104961 SCREW SHAFT, M12 X 125 1
40 104862 BOLT, M8 X 1.25 X 55P, CL 10.9, BZ 2
41 102392 BOLT, M8 X 1.25 X 20, BH, CL 10.9, BZ 19
42 104962 BOLT, M6 X 1.0 X 16, FH, CL 10.9, BZ 4
43 104877 SCREW SHAFT, M12 X 130 1
44 104963 BOLT, M8 X 1.25 X 16, FH, CL 10.9, BZ 2
45 102413 BOLT, M8 X 1.25 X 35, BH, CL 10.9, BZ 2
46 103359 NUT, M12 X 1.75 X 14, LOCK, CL 8, BZ 1
47 104853 NUT, M10 X 1.5 X 9.5, LOCK, CL 8, BZ 18
48 103128 NUT, M8 X 1.25 X 16, LOCK, CL 8,  BZ 2
49 104865 NUT, CAP, M6 4
50 103360 WASHER, FLAT, 12.5 X 22 X 2.5, BZ 2
51 102390 WASHER, FLAT, 10.5 X 20 X 2, BZ 24
52 103097 WASHER, SPLIT LOCK, M10, BZ 4
53 102393 WASHER, FLAT, 8.5 X 16 X 1.6, BZ 18
54 104864 WASHER, SPLIT LOCK, M8, BZ 14
55 104858 WASHER, CURVED, M10 X R 24.5 X 1.5, BZ 2
56 104861 WASHER, CURVED, M10 X R 23 X 1.5, BZ 4
57 104751 WASHER, CURVED, M10 x R 20 x 1.5, BZ 4
58 104863 WASHER, CURVED, M8 X R 16 X 1.5, BZ 5
59 104958 WASHER, FLAT, 8.4 X 24 X 2.0, BZ 4
60 104997 WASHER, FLAT, 10.5 X 20 X 1, BZ 2
61 104885 PLATE, LOGO, CHEST PRESS 1
62 104449 CARABINER 2
63 104893 ASSY, CABLE, CHEST PRESS 1
64 104901 ASSY, CABLE, LEG EXTENSION 1
65 104914 ASSY, CHEST PRESS STRAPS 2
66 104836 THIGH PAD WASHER 2
67 104917 ASSY, PULL DOWN BAR 1



Pg. 4780473-EN-V2025-03-22

PARTS LIST (CONT.)
NO.NO. PART NUMBERPART NUMBER DESCRIPTIONDESCRIPTION QTY.QTY.
68 104918 ASSY, LEG STRAP 1
69 104965 LEG EXTENSION CHAIN 1
70 80446 HARDWARE CARD 1, CMG1.2 1
71 80447 HARDWARE CARD 2, CMG1.2 1
72 100224 #6 ALLEN WRENCH 1
73 100225 #5 ALLEN WRENCH 1
74 100226 #4 ALLEN WRENCH 1
75 104989 #8 ALLEN WRENCH 1
76 100227 #10 & #17 WRENCH 1
77 104990 #13, #17 & #18 WRENCH 1



Pg. 48 80473-EN-V2025-03-22

MAINTENANCE
WARNING
The safe operation of the machine can only be maintained when the equipment is regularly examined for 
damage and wear.  It is the sole responsibility of the user/owner to ensure that regular maintenance and 
inspections for damage and wear are performed.  Special attention should be given to components which 
are most susceptible to wear.  Components which are most susceptible to wear are the pulleys, cables, 
snap links, swivels, handles and weight stack pin.  Worn or damaged components should be replaced 
immediately, or the equipment removed from use until the repair is made.  Inspect all bolts, nuts and any 
other securing devices to be sure that they are fully tightened and that the machine is properly assembled 
and in a safe condition.  All warnings and instructions must be read and followed prior to use.

General cleaning will help prolong the life and performance of this machine.

DO NOT place styrofoam or printed materials on the seat pads. Over time, these may stick to the pads and 
mar the surface.

DO NOT leave items sitting on the seat pads, these pads have a special density that takes shape to 
objects and small objects will leave imprints in the surface that may take time to come out.
•	 Periodically inspect the cables for splitting, cracking or fraying. Also watch for bulging or flat areas in the cable.

•	 Immediately replace cables at the first signs of damage or wear. Never use equipment with damaged or worn cables.

•	 Cables naturally stretch over time, so check cable slack periodically and adjust cable tension as needed.

•	 Regularly inspect product for loose hardware.

•	 Do not use or store equipment outdoors.

•	 Inspect snap links, swivels, handles and weight stack pin for wear or damage. If wear or damage exists, 
replace with CENTR / Inspire Fitness parts only.

•	 Locate and familiarize yourself with all warning decals on the CENTR Multi-Gym.

•	 Replace damaged or worn upholstery immediately.

•	 Periodically wipe down guide rods with a dry cloth and re-apply a thin coat of a Teflon™ based lubricant.



Pg. 4980473-EN-V2025-03-22

Distributed by: 
Costco Wholesale Corporation 
P.O. Box 34535 
Seattle, WA 98124-1535 
USA 
1-800-774-2678 
www.costco.com

Costco Wholesale UK Ltd / 
Costco Online UK Ltd 
Hartspring Lane 
Watford, Herts 
WD25 8JS 
United Kingdom 
01923 213113 
www.costco.co.uk

Costco Wholesale Japan Ltd. 
2 Kakuchi, 2 Gaiku, Kaneda-Nishi 
361 Urikura, Kisarazu shi 
Chiba, 292-0007 Japan 
0570-200-800 
www.costco.co.jp

Costco Wholesale Sweden AB 
Box 614 
114 11 Stockholm 
Sweden 
www.costco.se

Costco Wholesale Canada Ltd.* 
415 W. Hunt Club Road 
Ottawa, Ontario 
K2E 1C5, Canada 
1-800-463-3783 
www.costco.ca 
* faisant affaire au Québec sous  
le nom les Entrepôts Costco

Costco Wholesale Spain S.L.U. 
Polígono Empresarial Los Gavilanes 
C/ Agustín de Betancourt, 17 
28906 Getafe (Madrid) España 
NIF: B86509460 
900 111 155 
www.costco.es

Costco Wholesale Korea, Ltd. 
40, Iljik-ro 
Gwangmyeong-si 
Gyeonggi-do, 14347, Korea 
1899-9900 
www.costco.co.kr

Importado por: 
Importadora Primex S.A. de C.V. 
Blvd. Magnocentro No. 4 
San Fernando La Herradura 
Huixquilucan, Estado de México 
C.P. 52765 
RFC: IPR-930907-S70 
(55)-5246-5500 
www.costco.com.mx

Costco Wholesale Iceland ehf. 
Kauptún 3-7, 210 Gardabaer 
Iceland 
www.costco.is

Costco Wholesale New Zealand Limited 
2 Gunton Drive 
Westgate 
Auckland 0814 
New Zealand 
www.costco.co.nz

Costco Wholesale Australia Pty Ltd 
17-21 Parramatta Road 
Lidcombe NSW 2141 
Australia 
www.costco.com.au

Costco France 
1 avenue de Bréhat 
91140 Villebon-sur-Yvette 
France 
01 80 45 01 10 
www.costco.fr

Costco (China) Investment Co., Ltd. 
Room 01 Mezzanine
No. 5178, Kang Xin Highway 
Pudong New District
Shanghai 
China 201315 
+86-21-6257-7065



centr.com


